

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 1 of 14

KURT GRUP DIS TICARET LTD. STI.
ATG MH 1.OSB 2. KISIM 6.CADDE, NO: 1/6 SIVAS TURKEY

Sample Description : BASSINET
Style No. : XXXXXXXXXX

Source of Sample : SENT BY CLIENT.
Sample Receiving Date : JAN. 30, 2026
Further Information Date : MAR. 06, 2026
Testing Period : JAN. 30, 2026 TO MAR. 06, 2026

Test Requested	Result
EN 1130: 2019 + AC:2020 CHILDREN'S FURNITURE – CRIBS – SAFETY REQUIREMENTS AND TEST METHODS – EXCLUDING CLAUSE 9	Pass

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Melody Zhang

Melody Zhang
Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
Hardines

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgschina.com.cn
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 2 of 14

Test Conducted:

EN 1130: 2019 + AC:2020 CHILDREN'S FURNITURE – CRIBS – SAFETY REQUIREMENTS AND TEST METHODS – EXCLUDING CLAUSE 9

Test Result: Details Shown as Following Table:

Clause	Test Items	Rating
6	Chemical hazards	
6.1	Migration of certain elements Verification shall be provided that the migration of heavy metals in the surfaces of any material used inside the product that are accessible to the mouth of the child, do not exceed the following limits: — Al: 70 000 mg/kg — Sb: 560 mg/kg — As: 47 mg/kg — Ba: 18750 mg/kg — B: 15 000 mg/kg — Cd: 17 mg/kg — Cr III: 460 mg/kg — Cr VI: 0.2 mg/kg — Co: 130 mg/kg — Cu: 7700 mg/kg — Pb: 160 mg/kg — Mn: 15 000 mg/kg — Hg: 94 mg/kg — Ni: 930 mg/kg — Se: 460 mg/kg — Sr: 56 000 mg/kg — Organic Sn: 12 mg/kg — Sn: 180 000 mg/kg — Zn: 46 000 mg/kg The migration of these elements shall be determined using the test methods given in EN 71-3.	PASS (See Chemical Test Results)
6.2	Formaldehyde Verification shall be provided that accessible textile components do not contain free and hydrolysed formaldehyde in excess of 30 mg/kg when tested in accordance with EN ISO 14184-1.	PASS (See Chemical Test Results)
7	Flammability hazards Verification shall be provided that there is no surface flash, and the maximum rate of spread of flame of textiles, coated textiles or plastic coverings used in the product is 50 mm/s, when tested in accordance with EN 71-2:2011+A1:2014, 5.4.	PASS (See Flammability Test Result)
8	Mechanical hazards	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
 中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Clause	Test Items	Rating
8.1	Crib base inclination When adjusted in accordance with the manufacturer instructions, the angle of inclination of the crib base end to end (head to feet) shall not be greater than 10° to the horizontal and it shall be capable of providing a horizontal sleeping position (0° ± 2°). If for storage purposes the crib base can exceed this angle, there shall be a visible mark on the product and relevant information to indicate the maximum angle setting when in use.	PASS
8.2	Entrapment hazards from gaps and openings	
8.2.1	Finger entrapment hazards When tested in accordance with 8.2.1.2 there shall be no completely bounded openings within the protected volume that let the 7 mm probe go through unless the depth of penetration is less than 10 mm or unless the shape assessment probe enters. If the product includes mesh within the protected volume, when tested in accordance with 8.2.1.2, it shall not be possible for the 7 mm probe to enter the holes of the mesh.	PASS
8.2.2	Other entrapment hazards When tested in accordance with 8.2.4.1, openings between the crib base and the sides and ends and openings in the crib base shall not allow a 25 mm probe (5.3.3) to enter. When tested in accordance with 8.2.4.1, all other gaps and openings accessible from the inside of the crib shall be between 12 mm and 25 mm, or between 45 mm and 65 mm. Openings created by cords and suspension devices shall allow the large head probe (5.3.5) to pass completely through (see Table 1). The tests shall be carried out in all positions of use.	PASS
8.2.3	Entrapment hazards outside the crib The following requirements do not apply when the lowest part of the opening is less than 600 mm from the floor. When tested in accordance with 8.2.4.2, completely bounded openings on the outside of the crib that allow passage of the small head probe (5.3.4) shall also allow the large head probe (5.3.5) to pass completely through the opening.	N/A



Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 4 of 14

Clause	Test Items	Rating
	When tested in accordance with 8.2.4.2.1, completely bounded openings that allow the large head probe (5.3.5) to pass completely through shall comply with the requirement for partially bounded, V and irregular shaped openings. Partially bounded, V and irregular shaped openings shall be constructed so that: a) when tested in accordance with 8.2.4.2.2, portion B of the template does not enter the opening; or b) when tested in accordance with 8.2.4.2.2, the apex of portion A of the template comes into contact with the base of the opening.	
8.3	Hazards from moving parts	
8.3.1	Shearing and crushing hazards	
8.3.1.1	General Requirements Within the protected volume there shall be no shearing or crushing hazards between rigid parts moving relative to each other, except during setting up and folding away.	PASS
8.3.1.2	Shearing Hazards After the product is set up for normal use in accordance with the manufacturer's instructions, there shall be no accessible hazardous scissoring points within the protected volume, which can close to less than 12 mm.	PASS
8.3.1.3	Crushing Hazards After the product is set up for normal use in accordance with the manufacturer's instructions, there shall be no accessible hazardous compression point within the protected volume which can close to less than 12 mm unless the clearance is always less than 5 mm.	PASS
8.3.2	Hazards due to body weight When the 9 kg test mass (5.2) is placed inside the product, the requirements in 8.3.1 shall still be met.	PASS
8.3.3	Hazards due to unintentional folding of the crib	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Technical Services (Shanghai) Co., Ltd.
Hardines

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 5 of 14

Clause	Test Items	Rating
8.3.3.1	Requirements In order to prevent unintentional folding the crib shall be equipped with a locking system fulfilling one of the following conditions: a) before and after testing in accordance with 8.3.3.2, the locking system shall have a residual force of at least 50 N (tangential when relevant) for operation; or b) to be released, the locking system requires at least two consecutive actions operating on different principles, the second being dependent on the first having been carried out and maintained; or c) to be released, the locking system requires at least two separate but simultaneous actions operating on different principles; or d) the crib base is required to be lifted to allow folding of the crib; or e) the use of a tool is necessary to fold the crib	N/A
8.4	Hazards due to the movements of the product	
8.4.1	Hazards due to the movement of cradles and suspended cribs	
8.4.1.1*	The distance between the frame and the body of swinging cradles shall be at least 25 mm when measured in accordance with 8.2.4.1.	PASS
	If a stop is provided to prevent the cradle from moving, the stop shall not become disengaged when tested in accordance with 8.4.1.2.	PASS
	The maximum sideways angle of cradles or suspended cribs shall be 10° when tested in accordance with 8.4.1.3.	PASS
	There shall be no shearing or crushing hazards (8.3.1) accessible through openings greater than 25 mm in the side and ends of the cradle or suspended crib if the product incorporates a powered mechanism.	PASS
8.4.2	Castors and wheels	
8.4.2.1	Requirements If castors/wheels are fitted, they shall be lockable and they shall not unlock when tested in accordance with 8.4.2.2.	PASS
8.4.3	Locking system for foldable or adjustable legs and feet	
8.4.3.1	The locking system used for foldable or adjustable legs and feet shall engage automatically and to be disengaged, one of the following conditions shall be met: a) a system that requires at least two separate but simultaneous actions operating on different principles; or	N/A
	b) a system that requires at least two consecutive actions operating on different principles, the operation of the second being dependent on the first having been carried out and maintained; or	
	c) locking mechanisms which have residual forces for operating them of at least 50 N before and after testing in accordance with 8.4.3.2; or	
	d) the use of a tool.	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
 中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 6 of 14

Clause	Test Items	Rating
	After testing in accordance with 8.4.3.2, the locking system shall function as intended.	
8.5	Falling hazards	
8.5.1	Height of sides and ends	
8.5.1.1	Requirements When tested in accordance with 8.5.1.2, the distance under load between the upper side of the mattress or mattress base and the lowest point of the upper edge of the crib sides and ends shall be a minimum of 200 mm.	PASS
	If the mattress is not an integral part of or supplied with the crib, the measurement shall be made from the top surface of the crib base and the lowest point of the upper edge of the crib side and end, minus the maximum thickness of the mattress.	
	For bedside sleepers that can be used as a crib, this requirement applies on all the sides and ends when placed in the highest position.	
8.5.2	Hazards due to inadvertent release of adjustable sides	
8.5.2.1	Requirements Locking systems for adjustable sides shall consist of: a) a system that requires at least two separate but simultaneous actions operating on different principles; or	PASS
	b) a system that requires at least two consecutive actions operating on different principles, the operation of the second being dependent on the first having been carried out and maintained; or	
	c) a system requiring a force of at least 50 N; or	
	d) a system that requires at least 2 independent simultaneous actions.	
	Systems of the types (a), (b) and (d) shall operate as intended after operating (opening and closing) the locking mechanism 300 times.	
	Systems of type (c) shall require a force of at least 50 N to operate when tested in accordance with 8.5.2.2.	
8.5.3	Locking system for adjustment in height or angle of the base	
8.5.3.1	Requirements Cribs that in every position of use have to be removed from the stand to adjust the height are excluded from the requirements of this clause.	PASS
	To prevent inadvertence release, the locking systems used for securing the base when adjusting its height or angle shall consist of: a) a system that requires at least two separate but simultaneous actions operating on different principles; or	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 7 of 14

Clause	Test Items	Rating
	b) a system that requires at least two consecutive actions operating on different principles, the operation of the second being dependent on the first having been carried out and maintained; or c) a system requiring a force of at least 50 N with the test mass (5.2) inside the product; or d) the use of a tool to adjust the height. Systems of the types (a), (b) and (d) shall operate as intended after operating (opening and closing) the locking mechanism 300 times. Systems of type (c) shall require a force of at least 50 N to operate when tested in accordance with 8.5.3.2.	
8.5.4	Stability	
8.5.4.1	Requirements When tested in accordance with 8.5.4.2, cribs shall not overturn.	PASS
8.5.5	Structural integrity of suspended cribs	
8.5.5.1	Requirements When tested in accordance with 8.5.5.2, the attachment device of the suspended crib shall not become partially or wholly detached from the supporting beam or similar device.	N/A
8.6	Entanglement hazards	
8.6.1	Requirements The following requirements do not apply to the attachment systems to the adult's bed of bedside sleepers. Cribs shall not be equipped with restraint system unless the crib has other functions like car seat or convertible seat unit or convertible product. In that case, the restraint system when used as a crib shall be capable of being removed or hidden or covered in accordance with the manufacturer's instructions. Suspension cords/ropes or straps of suspended cribs shall have a minimum diameter of 10 mm or a minimum width of 19 mm. In order to prevent the entanglement of the child's neck, cords, ribbons and parts used as ties within the protected volume shall have a maximum free length of 220 mm when tested in accordance with 8.6.2. The free length is the maximum distance between the fixed and loose end of a single cord. Where cords, ribbons and parts used as ties are attached to the product together or within 80 mm of each other, any single cord shall have a maximum free length of 220 mm and the combined length from one loose end to the other end shall be a maximum of 360 mm (see Figure 16).	N/A



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.888, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com sgs.china@sgs.com
 中国·上海·徐汇区宜山路888号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Clause	Test Items	Rating
	If it is possible to form a loop with cords, ribbons or parts used as ties, the peripheral dimension shall be a maximum of 360 mm. Monofilament threads shall not be used as cords, ribbons or parts used as ties and loops or as exposed sewing threads. When measured in accordance with 8.6.2, any loop fitted within the protected volume shall have a maximum perimeter of 360 mm.	
8.7	Choking and ingestion hazards	
8.7.1	Requirements Any component that is considered capable of being gripped by a child in accordance with 8.7.2.1 shall be tested in accordance with 8.7.2.2 and 8.7.2.3. Any component or part of a component that is removed during test shall not fit entirely within the small parts cylinder specified in 5.6. Any component intended to be removed without the aid of a tool shall not fit entirely within the small parts cylinder specified in 5.6.	PASS
8.8	Suffocation hazards	
8.8.1	Hazards due to the deflection of the base	
8.8.1.1	Requirements When tested in accordance with clause 8.8.1.2, the maximum deflection of the base shall be less than 40 mm.	PASS
8.8.2	External suffocation hazards If adhesive labels or decals are used within the protected volume (4.4), they shall fulfil the requirements of EN 71-1:2014+A1:2018, 5.3.	N/A
8.8.3	Plastic packaging Plastic bags used for packaging shall fulfil one of the following requirements: a) Bags made of flexible plastics with an opening perimeter greater than 360 mm used for external or internal packaging used for packaging, shall have an average thickness of 0,038 mm or more when measured in accordance with EN 71-1 and shall not have a drawstring or cord as a means of closing; or b) Bags made of perforated plastic with an average thickness of less than 0,038 mm when measured in accordance with EN 71-1 and with an area greater than 100 mm x 100 mm shall be perforated with defined holes so that a minimum of 1 % of the area has been removed over any area of 30 mm x 30 mm; or c) Any plastic covering used as packaging that does not fulfil the previous requirements shall be conspicuously marked in the official language(s) of the country where the crib is sold with a statement that any plastic cover should be removed, destroyed or kept away from children to avoid suffocation.	PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC (Shanghai) Technical Service Co., Ltd.
Hardines

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Clause	Test Items	Rating
8.9	Hazards from sharp points and edges	
8.9.1	General requirement Accessible edges, corners and protruding parts shall be rounded or chamfered and free of burrs.	PASS
8.9.2	Requirement on attachment devices for suspended cribs In order to avoid flaking of coating and foreign objects falling inside the crib, no plating/ coating shall be used on the attachment devices of suspended cribs (hooks etc).	N/A
8.10	Hazards due to bedside sleeping	
8.10.1	Hazards due to the drop side When the drop side is in its lowest position and the mattress or mattress base, if adjustable, is in its highest position, the distance from the highest surface of the mattress to the top of the drop side shall be a minimum of 120 mm. The instructions for use (10.3) and marking (10.1) shall show that the mattress of the adult's bed shall be aligned to or above the height of the drop side in the lowest position.	PASS
8.10.2	Hazards from bedside sleepers disengagement	
8.10.2.1	Requirement When tested in accordance with 8.10.2.2 and under load, the bedside sleeper shall not separate more than 25 mm at any point from the test platform. When tested in accordance with 8.10.2.3 and after removal of the forces, the bedside sleeper shall not remain separated from the test platform more than 25 mm at any point.	PASS
8.10.3	Bedside sleeper attachment system	
8.10.3.1	Means of attaching the bedside sleeper to the adult's bed shall be provided. When tested in accordance with 8.10.3.2.1, the attachment system shall not break, become loose or tear away from their support. If the attachment system comprises straps, any adjusters, sliders, buckles or clamps shall not slip by more than 20 mm when tested in accordance with 8.10.3.2.2.	PASS
8.11	Structural integrity	
8.11.1	Connecting screws Connecting screws for direct fastening, e.g. self-tapping screws, shall not be used for the assembly of any component that is designed to be removed or loosened when dismantling the crib for purposes of transportation or storage.	PASS
8.11.2	Static strength	



Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 10 of 14

Clause	Test Items	Rating
8.11.2.1	After testing in accordance with 8.11.2.2, there shall be no break nor permanent deformation of any part of the crib that can impair its safe function.	PASS
8.11.3	Strength of sides, structural members of the sides, ends and corners	
8.11.3.1	Requirements After testing in accordance with 8.11.3.2 and 8.11.3.3, there shall be no break nor permanent deformation of any part of the product that can impair its safe function.	PASS
8.11.4	Vertical static load	
8.11.4.1	Requirement After testing in accordance with 8.11.4.2, there shall be no break nor permanent deformation of any part of the product that can impair its safe function.	PASS
9	Mattresses Verification shall be provided that mattress bases and mattresses provided with the crib fulfil the requirements of EN 16890.	N/C
10*	Product Information	PASS

Note: N/A = Not applicable, N/C = Not conducted as per client's request.

Item with * means it passed at the first retest.

Remark:

- Since the data and / or information above division line of front page is provided by the applicant, the relevant results or conclusions of this report are only made for these data and / or information, SGS shall not be responsible for the authenticity and integrity of such data and information and the validity of the results and / or conclusions arising therefrom. Testing results only apply to the sample as received.
- The declaration of conformity is based on acceptance limits chosen based on simple acceptance ($w = 0$, $AL = TL$).
Statements of conformity are reported as:
Passed - The measured values were observed in tolerance at the points tested.
Failed - One or more measured values were observed out of tolerance at the points tested.
- This report was issued based on the received sample A, the other samples were provided only for review.
- The PDF file of information and relative guarantee letter were provided to evaluate the product information.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 11 of 14

Sample Photo:

Received sample A (front view)



Received sample A (side view)



Received sample B (front view)



Received sample B (side view)



Received sample C (front view)



Received sample C (side view)



SGS authenticate the photo on original report only



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC (Shanghai) Technical Services Co., Ltd.
Hardines

4th Building, No.888, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
中国·上海·徐汇区宜山路888号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 12 of 14

Chemical Test Results:

Test Part Description:

SN ID	Sample No.	SGS Sample ID	Description
SN1	A1	SHA26-0032213-0001.C001	Black fabric
SN2	A2	SHA26-0032213-0001.C002	White fabric
SN3	A3	SHA26-0032213-0001.C003	White mesh
SN4	A1+A2+A3	SHA26-0032213-0002	Black fabric + White fabric + White mesh

Remarks:

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) “-” = Not Regulated

Formaldehyde

Test Method: With reference to ISO 14184-1:2011, analysis was performed by UV-Vis.

Test Item(s)	Unit(s)	MDL	A1+A2+A3
Formaldehyde	mg/kg	16	ND

COMMISSION IMPLEMENTING DECISION(EU) 2025/2519 amending Implementing (EU) 2023/740 on harmonised standards for toys drafted in support of Directive 2009/48/EC - EN71-3: 2019+A2:2024 - Migration of certain elements (Category III:for scrapped-off toy material)

Test Method: With reference to EN 71-3:2019+ A2:2024, analysis was performed by ICP-OES, IC-UV or LC-ICP-MS.

Test Item(s)	Limit	Unit(s)	MDL	A1	A2	A3
Mass of trace amount	-	mg	-	/	/	/
Soluble Lead(Pb)	23	mg/kg	5	ND	ND	ND
Soluble Antimony(Sb)	560	mg/kg	10	ND	ND	ND
Soluble Arsenic(As)	47	mg/kg	10	ND	ND	ND
Soluble Barium(Ba)	18750	mg/kg	50	ND	ND	ND
Soluble Cadmium(Cd)	17	mg/kg	5	ND	ND	ND
Soluble Chromium(III)(CrIII)	460	mg/kg	5	ND	ND	ND
Soluble Chromium(VI)(Cr VI)	0.053	mg/kg	0.025	ND	ND	ND
Soluble Mercury(Hg)	94	mg/kg	10	ND	ND	ND
Soluble Selenium(Se)	460	mg/kg	10	ND	ND	ND
Soluble Boron(B)	15000	mg/kg	50	ND	ND	ND
Soluble Cobalt(Co)	130	mg/kg	10	ND	ND	ND
Soluble Manganese(Mn)	15000	mg/kg	50	ND	ND	ND
Soluble Strontium(Sr)	56000	mg/kg	50	ND	ND	ND
Soluble Zinc(Zn)	46000	mg/kg	50	118	ND	ND
Soluble Copper(Cu)	7700	mg/kg	50	ND	ND	ND



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 13 of 14

Test Item(s)	Limit	Unit(s)	MDL	A1	A2	A3
Soluble Aluminum(Al)	28130	mg/kg	50	ND	ND	ND
Soluble Nickel(Ni)	930	mg/kg	10	ND	ND	ND
Soluble Tin(Sn)	180000	mg/kg	3.0	ND	ND	ND
Soluble Organic Tin*	12	mg/kg	-	ND	ND	ND
Conclusion				Pass	Pass	Pass

Notes:

(1) According to the Commission Implementing Decision (EU) 2025/2519 of 15 December 2025, published in the OJEU. The EN 71-3:2019+A2:2024 is adopted as the harmonized standard for toys drafted in support of Directive 2009/48/EC.

(2) According to Chapter of 10.1.2 of EN 71-3:2019+ A2:2024, Chromium (III) is calculated by the following formula:

Soluble Chromium (III) = Soluble Total Chromium - Soluble Chromium (VI)

(3) *Confirmation test of soluble organic tin is not required in case of soluble tin, after conversion, does not exceed the soluble organic tin requirement as specified in EN 71-3:2019+ A2:2024.

(4) /=Not Applicable.

Remark:

Test was conducted on composite of random parts of the item as per client's request.

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

Sample Photo:



SGS authenticate the photo on original report only



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CTC (Shanghai) Technical Services (Shanghai) Co., Ltd.
Hardines

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com.cn
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com

Test Report

No.: SHHL260100636401IP

Date: MAR. 06, 2026

Page: 14 of 14

Flammability Test Result:

Test Requested : AS PER CLIENT'S REQUEST, SGS WAS REQUESTED TO DO THE SPECIFIED SELECTED TEST:

Clause 5.4 of EN 71-2:2011+A1:2014 Flammability

Test Method : With Reference to EN 71-2:2011+A1:2014 Clause 5.4 Test relating to flowing elements of toys to be worn on the head (except those covered by 4.2.2 and 4.2.3), hoods, head-dresses, etc. and masks not covered by 4.2.4 which partially or fully cover the head (e.g. fabric and cardboard masks, eye masks, face masks), toy disguise costumes and toys intended to be entered or worn by a child

Test Result :

Sample	Burning rate(mm/sec)
White fabric	SE
Black fabric	10.63

SE=Self-Extinguished

End of Report



SGS-CSTC (Shanghai) Technical Services (Shanghai) Co., Ltd.
Hardines

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

4th Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233 | 3rd Building, Lane 3999, Xiupu Road, Pudong District, Shanghai China 201315 t (86) 400 960 9661 www.sgs.com
中国·上海·徐汇区宜山路889号4号楼 邮编: 200233 | 中国·上海·浦东新区秀浦路3999弄3号楼 邮编: 201315 t (86) 400 960 9661 sgs.china@sgs.com